ol

PNEUMATICS

2. BARE COMPRESSOR - MODEL 15T2

All manufacturer’s names,numbers,photos,product description and/or part numbers are used for reference purposes only & it is not implied that any part listed
is the product of these manufacturers. Since Approvement are made from time to time, the illustration and specifications are subject to change without notice.




oD

NEI_I MATIES

2. BARE COMPRESSOR - MODEL 15T2
No. | Description Ref Part No. | QTY
3-1 | Tube Assembly, 2nd Stage/Intercooler 37131083 1
3-2 | Tube Elbow - 3/4 X 3/4 95031761 2
3-3 | Tube Assembly, Control Air 37131166 1
3-4 | Tube Assembly, 2nd Stage Trap/UL105B 37131182 1
3-5 | Tube Assly,2nd Stage Intercooler/Pilot Valve 37131075 1
3-6 | Tube Assly, Top of Frame End Cover/1st Stage Cylinder 37131034 1
3-7 | Tube Assembly Breather 37131026 1
3-8 | Tube Elbow - 1/2 X 3/8" NPT 95040184 1
3-9 | Plug, Pipe-Square Countersunk 1/2 95078648 1
3-10 | Valve, Check-H.P 32162943 1
3-11 | Nipple Hex - 1/2 32166245 1
3-12 | Nipple Hex - 1/4" 30214738 1
3-13 | Leg, Condensate Drain 32003634 2
3-14 | Connection, Drain Leg 30283790 1
3-15 | Elbow, Tube - 5/16 X 1/4 95110441 4
3-16 | Connector, Male 5/16 X 1/4" 95082491 2
3-17 | Elbow, Tube - 5/16 X 1/8 95031860 2
3-18 | Tee, Male Branch - 5/16 X 1/8 95007522 1
3-19 | Capscrew - Hex 1/2 - 1/3 X 2-3/4 95104212 6
3-20 | Airhead - H.P. 37130655 1
3-21 | Gasket, Airhead 30294284 1
3-22 | Capscrew - Hex 1/2-13 X 1-1/4 95053567 6
3-23 | Cylinder, Air - 1.625 Inch 37128685 1
3-24 | Gasket, Airhead 30294508 1
3-25 | Capscrew, - Hex 1/2 -13 X 1-1/4 95053567 4
3-26 | Gasket, Copper Washer 95674701 4
3-27 | Cylinder, Air - Cross Head 37128501 1
3-28 | Gasket, Flange 30294235 3
3-29 | Capscrew-Hex 1/2 X 3" H.T. 95053054 6
3-30 | Airhead - Top 37130341 1

All manufacturer’s names,numbers,photos,product description and/or part numbers are used for reference purposes only & it is not implied that any part listed
is the product of these manufacturers. Since Approvement are made from time to time, the illustration and specifications are subject to change without notice.




oD

NEI_IMATIDS

2. BARE COMPRESSOR - MODEL 15T2
No. | Description Ref Part No. | QTY
3-31 | Gasket, Airhead -Top/Bottom 37007754 1
3-32 | Airhead, Bottom 37130366 1
3-33 | Dowel 37114030 1
3-34 | Gasket, Airhead 30294508 1
3-35 | Plug, Pipe-Solid Square Head -1/4 95033593 3
3-36 | Capscrew - Hex 1/2 -13 X 1-1/4 95053567 4
3-37 | Gasket Copper Washer 95674701 4
3-38 | Cylinder, Air-3 Inch 37128717 1
3-39 | Capscrew-Hex 1/2 X 3" H.T. 95053054 6
3-40 | Airhead, Top 37130531 1
3-41 | Gasket, Airhead -Top/Bottom 37047156 1
3-42 | Airhead, Bottom 37130556 1
3-43 | Dowel 37114030 1
3-44 | Gasket, Airhead 30294326 1
3-45 | Capscrew-Hex 1/2 -13 X 1-1/4 95053567 4
3-46 | Gasket, Copper Washer 95674701 4
3-47 | Cylinder, Air - 5.5 Inch 37128832 1

All manufacturer’s names,numbers,photos,product description and/or part numbers are used for reference purposes only & it is not implied that any part listed
is the product of these manufacturers. Since Approvement are made from time to time, the illustration and specifications are subject to change without notice.




	Page 1
	Page 2
	Page 3

